Parts List
ITEM|QTY PART NUMBER DESCRIPTION
1 | 2 [8121-20001-10 Holder for frin #3
2 | & |[DIN933 - M6 x 25 Hex-Head Bolt
3 | 8 [DIN125-1-B 6,4 Washer
4 | 4 ]ISO 10511 - M6 Hex Nut
5 | 2 |IFI 502 - M6x1 x 20 Hex Flange Head Tapping Screw - Type D - Mefric
6 | & [M6x20 ISO 7381
7| 1 [8121-20001
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